
BRAVO 25 Mower
Model: 25 -201 

P/N 990006-1
Rev. 09/2013

ILLUSTRATED PARTS LIST



 BRAVO 25 BBC - MODEL #: 25-201 

 900000-1

201004-1

905000-1

900020-1
201012-1
905000-1

201342-1

201024-1

905002-1

900002-1

900074-1
900002-1

Page 2 Revision: 09/2013

201028-3

201172-2

201261-1

201019-1

201020-1

201212-1

201018-3

201017-1
201006-1

201007-1
201026-1

201005-1

201013-1

201013-1

905000-1
900026-1

201013-1

900026-1

905000-1

905000-1

900026-1

201174-1
201025-1

201173-1
201145-1

201023-1

Control Panel Compl.  201179-3

201158-1

201224-1

201265-1

PART NO. DESCRIPTION Qty
201004-1 U-Handle 
201005-1 Control Panel
201006-1 Spring, Bails
201007-1 Spring, BBC Lever
201012-1 Washer, Handle Clamp 4
201013-1 Sleeve, 10x14x24 4
201017-1 Lock Bracket, Lower Bail
201018-3 BBC Lever
201019-1 Throttle Control
201020-1 Spring, Throttle Control
201023-1 Arm, BBC Latch
201024-1 Handle Clamp 4
201025-1 Arm, BBC Cable
201026-1 Knob, Drive Cable Adjustment.
201028-3 Cable, Drive Engagement
201145-1 Spring , BBC Latch
201158-1 Decal, Control Panel 
201172-2 Cable, BBC Bravo 25 
201173-1 Lock Bracket, BBC Lever
201174-1 Spring, BBC Lock Bracket
201179-3 Control Panel Complete
201212-1 Bail, Upper and Lower 2
201224-1 Bail Stop, BBC
201261-1 Cable, Throttle Control
201265-1 Spring,Throttle Cable Kawasaki
201342-1 Lower Handle Tube 2
900000-1 Carriage Bolt, M6x40 4
900002-1 Carriage Bolt, M8x16 4
900020-1 Carriage Bolt, M6x45 2
900026-1 Screw, Hex - Flange M6x35 4
900074-1 Screw, Self Tapping #10 x 1/2in 2
905000-1 Flange Nut,  Locking - M6  10
905002-1 Flange Nut,  Locking - M8  4



 BRAVO 25 BBC - MODEL #: 25-201

201303-1

201038-1

201039-1

201040-1
201041-1

201043-1

201307-1 201309-1

201311-1

201125-1

201353-2

201155-1
201157-1

900032-1
900027-1

900027-1

905000-1

905002-1

900002-1

905002-1

905002-1

905000-1

900002-1

905000-1

905002-1

905007-1
905002-1

900069-1
900027-1

900009-1

905000-1

900027-1

201329-1
905002-1

900002-1

Page 3 Revision: 09/2013

201306-2

201313-1

201329-1

201375-1

900032-1
905007-1

905002-1

201326-1

201333-1

201304-1

900002-1

201329-1

PART NO. DESCRIPTION Qty

201349-2 

201374-1
907012-1 Replaces

201390-1

201038-1 Plate, Catcher
201039-1 Rear Door, Catcher Plate
201040-1 Bracket, Rear Door
201041-1 Shaft, Rear Door 
201043-1 Spring, Rear Door
201125-1 Pulley, Belt Tension
201155-1 Decal, Rear Door
201157-1 Decal, Finger Warning
201303-1 Wear Strip, Left Side 
201304-1 Wear Strip, Right Side 
201306-2 Mower Deck 
201307-1 Bracket, Right Front Assembly
201309-1 Bracket, Left Front Assembly
201311-1 Bracket, Right Rear Assembly
201313-1 Bracket, Left Rear Assembly
201326-1 Brace, Angle Aluminum
201329-1 Bushing, Flange 15/22 x 8 3
201333-1 Spring, Transmission Tension Arm
201349-2 Belt Cover, with Shift Lock
201353-2 Bracket, Belt Guide 
201374-1 Arm, Transmission Belt
201375-1 Decal, Bravo 25
201390-1 Engine Guard, Bravo 25
900002-1 Carriage Bolt, M8x16 15
900009-1 Carriage Bolt, M8x25
900027-1 Carriage Bolt, M6x12 7
900032-1 Screw,  Hex - Flange M6x16 6
900069-1 Screw,  Hex - Flange M8x40
905000-1 Flange Nut,  Locking - M6  7
905002-1 Flange Nut,  Locking - M8  18
905007-1 Clip Nut M6 6
907012-1 Washer, 8.4x16x1.6



 BRAVO 25 BBC - MODEL #: 25-201

201079-1

900009-1

201355-1

905000-1

201138-1

920006-7

201147-1201135-1

201364-1

201346-2

910008-1

201083-1

900022-1

920006-7

201080-1

201211-1

201081-1

905002-1

900033-1

201077-5

905000-1

201076-1

201138-1

Wheel Compl. 201207-1 (Solid Rubber )

920006-7

900009-1

900033-1

900022-1

905002-1
201080-1

201211-1

201081-1 201076-1

201083-1

Page 4 Revision: 09/2013

201097-1

Puller Compl. 201176-1

201318-1

PART NO. DESCRIPTION Qty

201076-1 Wheel Bracket L. Rear/R. Front 2
201077-5 Bushing, Front Wheel Bracket 2
201079-1 Bearing Cover, Wheel Bracket 4
201080-1 Bushing, Flange 13/22 x 8 4
201081-1 Knob, Height Adjustment Lever 4
201083-1 Wheel Bracket - R. Rear/L. Front 2
201097-1 Washer, Rear Wheel Plug 2
201135-1 Guard, Rubber - Short
201138-1 Insert, Rear Wheel 4
201147-1 Bushing, Rear Axle - Plastic 2
201176-1 Puller Complete
201207-1 Wheel Complete, Solid Rubber 
201211-1 Height Adjustment Lever 4
201318-1 Belt, 3L - 28.4in
201346-2 Transmission Complete
201355-1 Front Axle
201364-1 Guard, Rubber - Long
900009-1 Carriage Bolt, M8x25 4
900022-1 Screw,  Hex - Flange M8x16 4
900033-1 Screw, Hex M6x12   4
905000-1 Flange Nut,  Locking - M6            7
905002-1 Flange Nut,  Locking - M8  4
910008-1 Pin, Solid  5x28 2
920006-7 Ball Bearing, 6002 2RS 6



 BRAVO 25 BBC - MODEL #: 25-201

201066-2

Page 5 Revision: 09/2013

201396-1 

201363-1

905002-1

201323-1

201316-1

905016-1

201340-2

900093-1

900093-1

900002-1

900024-1

201393-1

910009-1
900034-1
201392-1
201325-1
900065-1

201394-1

900022-1

201520-1

201319-1

900092-1

907005-1

201339-5 201329-1

201334-1

900029-1201125-1

201343-1201317-1

905002-1

905002-1

905002-1

201329-1

900009-1

Torque:
 40 ft-lb

Torque:
 75 ft-lb

201330-2

905002-1

900002-1

900074-1

201305-1

201060-1

920006-7

201341-1 201352-1

Parts Painted 
Red

907005-1

201370-1 “Gator Blade”

900090-3

201265-1Kawasaki Engine Model 

(Available from Kawasaki Engine Dealers)
FJ180V  M 23

201109-1

PART NO. DESCRIPTION Qty
201060-1 Grommet, Plastic - Snap In  3
201066-2 Mulch Plug, Bravo 25
201109-1 Combination Wrench
201125-1 Pulley, Belt Tension
201265-1 Spring,Throttle Cable Kawasaki
201305-1 Belt Cover, Front
201316-1 Pulley, Spindle - 112 mm
201317-1 Belt, 4L - 23.4in
201319-1 Engine Bracket
201323-1 Cover, Spindle Bearing
201325-1 Washer, 40x10x5
201329-1 Bushing, Flange 15/22 x 8 2
201330-2 Belt Guide, Transmission Belt
201334-1 Arm with Bearing, Spindle Belt Tension 
201339-5 Spring, Spindle Tension Arm
201340-2 Blade, High Lift  (One or Two Bolt Mount)
201341-1 Hook, Alert Spring - Red
201343-1 Plastic Tube, Spring
201352-1 Alert Spring - Red
201363-1 Frame, Grass Bag
201370-1 Blade, Mulching, Bravo 25
201392-1 Pulley, Engine 56/85 mm
201393-1 Bushing, Engine Support 77mm, Kaw 2
201394-1 Belt Guide, Engine Kawaski
201396-1 Grass Bag, High Vent, Soft Bottom
201520-1 Spindle Complete (Two Bolt Mount)
900002-1 Carriage Bolt, M8x16 5
900009-1 Carriage Bolt, M8x25
900022-1 Screw, Hex - Flange M8x16 2
900024-1 Carriage Bolt, M8x35 4
900029-1 Screw,  Hex - Flange M8x35
900034-1 Set Screw,  M6x6   
900065-1 Screw, Hex UNF 3/8-24x1in GR8
900074-1 Screw, Self Tapping  #10 x 1/2 3
900090-3 Screw, Hex M10x16 2
900092-1 Screw, Thread Rolling 3/8-16x1in 2
900093-1 Screw, Hex 3/8-16x4 in 2
905002-1 Flange Nut,  Locking - M8  11
905016-1 Hex Nut, M14
907005-1 Washer 10X20X2 2
910009-1 Key, Woodruff 4x16    
920006-7 Ball Bearing,  6002 2RS



 BRAVO 25 BBC - MODEL #: 25-201

Page 6 Revision:09/2013

201362-1

201124-2

201033-1

201034-1

910004-1
930002-1

920006-7

201130-1

201134-1201141-1

900014-1

900015-1 201380-1

905008-1

910001-1

201089-1
201088-1

925117-1
900014-1

925123-1

201111-1

920003-7

900016-1
930002-1

201087-2

201118-1

920003-7

201096-1
201104-1

201102-1

201116-1

201086-1

201098-1
201091-1

930001-1
201100-1

920011-1

910006-1
201092-1

201103-1

920003-7

900016-1

910004-1

201091-1

201169-1

201117-2

201093-1

PART # DESCRIPTION Qty

Transmisson Compl  201346-2

201356-1

201099-2

201033-1 Chain Housing, Lower
201034-1 Chain Housing,  Upper
201086-1 Gearbox Housing, Lower
201087-2 Gearbox Housing, Upper
201088-1 Gear, Z=19
201089-1 Shaft, 10x75 
201091-1 Washer,  10x16x1 3
201092-1 Gear, Z=22
201093-1 Spring, Ratchet 4
201096-1 Gear Z=23
201098-1 Shift Lock
201099-2 Worm Gear and Shaft
201100-1 Chain Gear Z=11
201102-1 Worm, Input Shaft
201103-1 Chain Tensioner
201104-1 Shift Fork
201111-1 Bushing, Input Shaft
201116-1 Bushing, Shift Fork
201117-2 Chain Gear  Z=22 
201118-1 O-ring, Plastic  
201124-2 Drive Shaft, Short
201130-1 Gear, Freewheel 2
201134-1 Pawl 4
201141-1 Chain, Duplex 25H - 42DL
201169-1 Retaining Ring, Plastic 2
201230-1 Washer, Main Gear
201346-2 Transmission Complete
201356-1 Shift Lever
201362-1 Drive Shaft, Long
201380-1 Pulley, Spring Loaded - 87 mm
900014-1 Screw, Allen M6x12 8
900015-1 Screw, Allen M6x30
900016-1 Screw, Allen M6x45 3
905008-1 Hex Nut, M10
910001-1 Spring Pin, 4x16 
910004-1 Spring Pin, 5x20 2
910006-1 Pin, Solid  4x18 2
910014-1 Retaining Ring, 36x1.5
920003-7 Ball Bearing,  6000 2RS 4
920006-7 Ball Bearing,  6002 2RS 4
920011-1 Needle Bearing, BK1010 2
925117-1 O-Ring, 1/2" x  3/16" 
925123-1 O-Ring, 7/8" x  3/32"
930001-1 Oil Seal, 10x18x4
930002-1 Oil Seal, 15x24x5 3

201230-1

910014-1


